
Review Article
Adsorption of HeavyMetals in ContaminatedWater Using Zeolite
Derived from Agro-Wastes and Clays: A Review

Ismael Kithinji Kinoti ,1 Joanne Ogunah,2 Cyprian Muturia M’Thiruaine,1

and Joseph Mwiti Marangu 1

1Physical Sciences, Meru University of Science and Technology, Meru, Kenya
2Department of Physical Sciences, University of Embu, Embu, Kenya

Correspondence should be addressed to Joseph Mwiti Marangu; jmarangu2011@gmail.com

Received 23 April 2022; Accepted 12 August 2022; Published 22 September 2022

Academic Editor: Jun Wu

Copyright © 2022 Ismael Kithinji Kinoti et al. �is is an open access article distributed under the Creative Commons Attribution
License, which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is
properly cited.

Due to climate change and anthropogenic activities such as agriculture, mining, and urbanization, water contamination has
become a very real modern problem. Modern solutions such as activated carbon, reverse osmosis, and ultra�ltration, among
others, have been employed in the decontamination of water. �ese methods are, however, expensive to set up and maintain and
therefore have proved a challenge to implement in developing countries. Zeolite materials exhibit excellent structural properties,
such as high ion exchange capacity, porosity, and relative surface area, which make them attractive to water decontamination
processes. However, conventional zeolites are expensive, and recent research has focused on utilizing low-cost materials such as
agro-wastes and clays as raw materials for the synthesis of zeolites. �is review aims to discuss the role of low-cost zeolites in their
removal of heavy metals and the feasibility of agro-wastes and natural clays in the synthesis of zeolites. Recent research studies
based on the synthesis of zeolites from clays and agro-wastes and their application in heavy metal removal have been reviewed and
discussed. Agro-wastes such as rice husk ash and sugarcane bagasse ash and layered silicate clays such as kaolinite and smectites
are particularly of interest to zeolite synthesis due to their high silica to alumina ratio. Zeolites synthesized through various
methods such as hydrothermal, molten salt, and microwave irradiation synthesis have been discussed with their e�ect on the
adsorption of various heavy metals.

1. Introduction

Water utilization for domestic, industrial, or agricultural
purposes gives rise to di�erent forms of wastewater [1] in a
continuous process due to the never-ending stream of hu-
man activities requiring usage of water. According to UN-
WWDR [2], over 80% of global wastewater is released to the
environment without undergoing proper treatment. �is
brings about 1.8 billion people at risk of waterborne diseases,
owing to contaminated water sources [3]. Dye contaminants
resulting from arti�cial pigments are some of the largest
water contaminants in the world. It is estimated that the dye
industry discharges approximately 7.5 metric tons to the
environment every year [4]. Contaminants such as meth-
ylene and celestine blue [5], rhodamine, and crystal violet

[6], among others, are known to cause poor light penetration
to water bodies, thereby hindering photosynthesis and
consequently death to aquatic life. In response to a growing
population and economy in most low and lower-middle
income countries, exposure to contaminants is only esti-
mated to increase, according to a report by UNEP [7]. With
the most agricultural system incorporating modern tech-
niques of farming and especially use of herbicides, they are
also becoming a common contaminant in most water sys-
tems. Fenuron for instance, a common herbicide used to
control growth of weeds, is suspected to be carcinogenic to
human beings [8] and highly toxic if ingested in large
amounts [9]. It is estimated that only 1% of pesticides and
herbicides reach their intended target and the rest �nds its
way to soil, water systems, and vegetables and other

Hindawi
Journal of Chemistry
Volume 2022, Article ID 4250299, 25 pages
https://doi.org/10.1155/2022/4250299

mailto:jmarangu2011@gmail.com
https://orcid.org/0000-0001-6346-3772
https://orcid.org/0000-0003-4228-602X
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.1155/2022/4250299


consumable crops [9]. Heavy metals, on the other hand, are
recognized as the most poisonous contaminants with ad-
verse effects to the environment and health in general [10].

Wastewater has been classified as domestic, industrial,
or storm wastewater [2]. Domestic wastewater arises from
domestic water uses in homes or business premises such as
cleaning, laundry, and toilet flushing, among others. Do-
mestic wastewater mainly comprises detergent chemicals,
fecal matter and urine, and bleach, among other substances
[11]. Industrial wastewater arises from industrial processes
such as cooling processes or as byproducts of industrial
processes. Industrial wastewater can be highly toxic to the
environment depending on the involved industrial process
[12]. Storm wastewater is generally water due to natural
processes such as rainfall and mainly comprises eroded
material and other particular matter depending on where
the water has runoff [13]. Urban storm water mainly
contains heavy metals and other toxic materials due to
runoff from open garages and carwashes, especially in
many developing countries, where wastewater treatment
plans are not available for such small businesses [14]. In
cases where there are treatment systems in place inclusive
of municipal wastewater treatment systems, major focus is
on the removal of biological and solid pollutants through
biological treatments in stabilization [15]. However, toxic
elements of the wastewater such as heavy metals are left
untreated despite the fact that they pose a major health
concern [16]. Many methods have been adopted for the
removal of heavy metals from wastewater. Use of nano-
composites of multiwalled carbon nanotubes [17, 18],
magnetic composites of Fe3O4 [19], and activated carbon
[20], among others, have been employed on the small scale.
Modern large-scale implementations of water purification
systems capable of removing heavy metals is often through
reverse osmosis, ultrafiltration, and ion exchange, among
others, that are unfortunately not accessible to most low
and middle-income countries due to high costs of opera-
tion and maintenance [21].

Heavy metals are elements considered to have a rela-
tively high atomic weight or density [22]. (ese include
cadmium, copper, iron, chromium, and lead, among
others. Some of these metals in trace amounts are useful in
the human body, often taking part in crucial processes such
as iron in the formation of hemoglobin [23], copper in the
efficient absorption of iron into the body [24], and zinc in
the synthesis of proteins in the body [25]. Other heavy
metals tend to bioaccumulate in the bloodstream and thus
become toxic, often causing adverse effects on the human
body. Cadmium, for example, on finding its way to the
human body and ultimately to the liver, will cause hepa-
totoxicity and bioaccumulation in the kidneys in the renal
tissues causing nephrotoxicity [26]. In chromium, the
oxidized states of Cr (VI) are considered very toxic because
of the high solubility in water and mobility. Chromium
permissible limits in water are set to 0.1mg/L according to
USEPA [27]. Arsenic is often found in dyes, paints, drugs,
and semiconductors, among other sources. It can occur as
either arsenite or arsenate in organic or inorganic forms,
both of which are harmful to human beings. Chronic

toxicity is characterized by keratosis and pigmentation
issues [28]. Long-term exposure to arsenic compounds has
been associated with neurological issues, diabetes mellitus,
and cardiovascular diseases, among others [29]. Arsenic
permissible limit is 0.01mg/L according to WHO in water
[30]. Lead contamination occurs from effluents of battery
repair or production industries, cosmetic, ammunition,
soldering, or old pipes. Children are said to bioabsorb 50%
more lead than adults during their development [29]. Due
to its ability to be biodeposited into the body, it is reported
that 95% of lead once in human body can be deposited as a
form of insoluble phosphate in skeletal bones. Acute
poisoning of lead has been linked with headaches, loss of
appetite, arthritis, and hallucination, among other effects.
Chronic effects include mental retardation, psychosis, birth
defects, autism, and kidney damage, among others [31].
Allowable limit of lead in drinking water according to
WHO is 0.01mg/L [32]. (is article reviews the structure
and properties of zeolites derived from agro-based mate-
rials and clays, their methods of synthesis, efficiencies for
removal of heavy metals in wastewaters, and the challenges
or recommendations around the utilization of the derived
zeolites.

2. Wastewater Treatment Processes

Wastewater is made up of solids (350–1200mg/l), dis-
solved and particulate matter (250–1000mg/l), microor-
ganisms (up to 109 numbers/ml) and nutrients, heavy
metals, and micropollutants [33]. (e most problematic
pollutants are solids, as they can clog and/or damage the
system. (e role of wastewater treatment is to convert the
influent into a state that can safely be returned back to the
water cycle without negatively impacting the environment
[1]. To achieve this, physical [9], chemical [34], and bi-
ological processes are applied through the stages of
treatment discussed. (ese stages are summarized in
Figure 1.

2.1. Preliminary Treatment. (is stage involves the removal
of grit and large solids that would damage equipment in later
stages or be too large to continue the process [36]. At this
stage, plastics, pieces or blocks of wood, metals and glass
material, as well as surface oil, gravel, and sand due to
stormwater are removed using mechanical and physical-
chemical methods [35]. (e principle of treatment at the
preliminary step is based on the particle size of the con-
taminant; therefore, size exclusion techniques are indis-
pensable. (ese include use of screens, comminutors, grit-
removers, and skimming tanks [37]. Screening devices are
made up of wire mesh, parallel bars, grating, perforated
plates, etc., to make uniform size openings usable in the
removal of floating matter, often referred to as rakings or
screenings. It has been found that sanitary sewage (domestic
sewage) makes use of an average of 0.0015–0.015m3/Ml
screenings with an average screen size of 25–100mm [37].
(e screenings are disposed off through incineration, burial,
digestion, or composting.

2 Journal of Chemistry



2.2. Primary Step. (e most prominent method of waste-
water treatment at this stage is the physical process, which
involves sedimentation by the use of membrane filters that
require frequent backwash, which can incur extra costs
[38]. However, chemical processes may be employed to
induce coagulation and flocculation of suspended materials
that will not settle through gravity [39]. By the use of
sedimentation and floatation, both inorganic and organic
solids are removed from wastewater at this stage. Common
contaminants removed at this stage include biochemical
oxygen demand, total suspended solids, grease and oils,
organic nitrogen, organic phosphorus, and traces of heavy
metals. (e primary stage manages the removal of 50–70%
of the suspended solids and 25–50% of the biochemical
oxygen demand [40]. Treatment units that have been ap-
plied at this stage include detritus tanks, grit chambers,
skimming tanks, screens, and primary sedimentation tanks
[41]. (e screens at this stage are used in the removal of
floating matter with comparatively large particle size.
Detritus tanks are used when the flow velocity is low, and
they withhold sewage for longer periods (approximately
4minutes), thereby removing fine settleable particles [41].
In the primary step, chemical precipitation is considered
only in special cases where (i) odor becomes a problem; (ii)
there is a need to remove phosphorus compounds; (iii)
there is industrial waste that is likely to destabilize the
biological removal process; and (iv) the strength and flow
of the wastewater vary greatly [42].

2.3. Secondary Step. (is stage incorporates the use of bi-
ological and chemical techniques in the treatment of
wastewater from the primary step [43]. Microorganisms are
used in the removal of most inorganic and organic con-
taminants, followed by chemical filtration to remove
pathogens [38]. Trickling filters are used to induce the de-
composition of organic pollutants in biofilms, a process
aided by aerobic or anaerobic microorganisms [38]. About
85% of BOD and TSS are removable at this stage, leaving
traces of heavy metals, phosphorus, nitrogen, pathogens,
and bacteria for removal at the tertiary stage [44]. Con-
ventional processes applied at this stage include trickling
filters, oxidation ponds, activated sludge, and filter pods.
Space, initial, and operational costs are factors that deter-
mine the choice of an applicable technique in secondary
sewage treatment [43]. Often, space is a limiting factor due
to the highmunicipal or local area population and the cost of
the land. (erefore, this makes oxidation ponds uneco-
nomical and least adopted in regions where land costs are
high [43]. Activated sludge, on the other hand, is widely used
since it requires low space, minimizes construction costs,
and produces a relatively low odor. (is method, however,
can be costly to operate owing to energy expenses for the
oxygen demand and the air pump operation costs [45]. (e
trickling filter method offers biological contaminant removal
through the salts, rocks, plastics, or stones. (ese are usually
packed in such a way that they allow growth of microor-
ganisms and sewage flow through, in very low velocities, to

Physical-chemical
methods

Mechanical methods

Physical-chemical
methods

Chemical methods

Biological treatment

Physical-
chemical

Physical techniques

Chemical methods

Wastewater Pretreated
effluent 

Treated
effluent

Post-treated
effluent

Water
discharge

1. PRE-TREATMENT

(Coagulation,
sedimentation…),

2. PRIMARY TREATMENT

(Coagulation, precipitation,
flocculation…)

3.SECONDARY TREATMENT

(Biodegradation, filtration,
adsorption…)

4. TERTIARY TREATMENT

(Oxidation, membrane
filtration…)

TREATMENT of the SLUDGE
(Supervised tipping, recycling, incineration…)

Step 1 Step 2 Step 3 Step 4

Step 5

Figure 1: Summary of wastewater treatment processes (adopted from [35]).

Journal of Chemistry 3



ensure ample contact with the microorganisms [46]. (e
filters have relatively low construction cost, provide a cheap
system of oxygen delivery, and can exist with nonelectric
systems. However, they are temperature-dependent, can be
easily congested, and occupy a larger surface area compared
to activated sludge types [43].

2.4. Tertiary Step. (is stage involves the disinfection of the
water to make it reusable again. In this step, chemical
processes like chlorination for removal of residual patho-
genic bacteria and more specific adsorbents for the removal
of toxic elements like dyes and notorious heavy metals are
incorporated [47]. (e chlorination process, although often
applied due to its effectiveness in disinfection, easy to use,
and budget friendly, can be hazardous if used in excess [47].
Chlorinated water is freed from harmful microbes, but for
disposal into aquatic ecosystems, it needs to be dechlori-
nated, as chlorine can form potentially carcinogenic com-
pounds such as mutagen X [48] and trihalomethanes [49]
when it reacts with some organic materials. Recently, ul-
traviolet (UV) light [38] and ozone [47]are being employed
for disinfection without alteration of the water quality. In
UV treatment, the water effluent is passed through ultra-
violet radiation, which alters the genetic structure, thus
rendering them sterile and unable to infect wildlife or
humans. However, the water needs to have undergone
thorough pretreatment before this step since residual or-
ganic matter can reduce the UV light effectiveness when they
shield the microbes [47]. (e downside of UV treatment is
the relatively high costs of maintenance of the UV lamps. In
ozone treatment, microbes are destroyed on contact with
ozone and forms no hazardous byproducts [50]. (e use of
ozone is convenient since it can be produced as needed
onsite and needs no storage; equipment, however, can be
expensive to maintain [15].(e final stage in the tertiary step
must be filtration, which can be achieved using activated
carbon fibers, sand or disc, and drum or bag filters [47].
When it is necessary to reduce a contaminant to a specific
micron concentration rating, bag filters are used [51]. Drum
filters have woven cloth wrapped over a drum, through
which the influent gets into the drum and filtrate out the
cloth. Backwash removes contaminants and ensures the
continuous functioning of the system [52].

Although these three waste water treatment steps are
required for any waste water treatment plant, most of the
plants in low- and middle-income countries have reported
low efficiencies in the removal of heavy metals.

3. Wastewater Treatment Technologies

3.1. Ion Exchange. Ion exchange has seen great usage in the
removal of heavy metals in the water purification process,
whereby cations are used to exchange for metal ions in water
through physical or chemical processes [53]. An electrostatic
field often binds exchangeable ions onto functional groups
available on a solid matrix that needs to come into contact
with mobile contaminated water to remove the metal ions
[54]. Varying experimental conditions affect the affinity of

the ion exchange for certain species, thereby separating them
from the solution [54]. Ion exchangers often make use of
natural zeolites and synthetic resins to remove metal ions
[53]. (e resins (R) work through hydrogen-based ion ex-
change where the cation exchanger releases its hydrogen ion
(H+) into the solution to exchange for an ion (X+) in the
solution as follows [54]:

R − H + X+↔R − X + H
+
. (1)

Every ion removed from the solution is replaced by
another, thus achieving a state of electroneutrality. Several
types of ion exchangers including zeolites structured into ion
exchangers have been utilized in the removal of heavy
metals. Luca [55] comparatively studied the removal of zinc
by zeolite ETS-10-based ion exchanger against municipal
zeolite A-based ion exchanger and reported higher removal
by ETS-10. A different paper by Kumar [56] studied the
adsorption of lead (II) ions on a hybrid ion exchanger and
reported maximum adsorption capacity 182.7mg/g ions at
50°C. (e adsorption was reported to follow a pseudo-
second-order kinetic model for the adsorbed ion. In a similar
paper by Ma et al. [57], upon removal of nickel ions using
dual-exchanged (Na+/H+) chelating resin, metal ion removal
was reported to be highly dependent on the pH of the so-
lution and the Na+ to H+ ratio. High concentrations of
sodium ions led to precipitation of nickel hydroxide, which
clogged the ion exchanger. Too much hydrogen ions led to
competitive protonation, whose consequence was noted to
be reduced nickel ion uptake.(e heavy metal ion exchanger
method is effective with high metal ion removal efficiency,
high selectivity, and rapid adsorption kinetics and is ap-
plicable in the whole water treatment range [58]. (ese
advantages have seen its massive utilization in most water
purification systems especially in developed countries. (e
method, however, suffers major challenges such as high
operating costs and production of sludge which is expensive
to process; resins are easily polluted by organic contami-
nants, and in the face of heavy pollution, resins spend easily
[59].

3.2. Reverse Osmosis. Reverse osmosis (RO) technology
makes use of semipermeable membranes (filters) to remove